
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



ENGLISH PLS

Windy Hill Utility Company LLC (CN605145986) proposes to operate WHU-WRRF1 a 
Membrane Bioreactor (MBR) system that combines the activated sludge process with 
advanced membrane technology. The facility will be located at 2784 FM2001, in Buda, 
Hays County, Texas 78610. This application request is to renew a Texas Pollution 
Discharge Elimination System permit with a 0.68 MGD proposed final phase. 

Discharges from the facility are expected to contain five-day biochemical oxygen demand 
(BOD-5), total suspended solids (TSS), and E.Coli. Domesic wastewater will be treated by 
an activated sludge process combined with advanced MBR technology and the 
treatment units include an influent screening system, Anoxic/EQ basin, aeration basin, 
membrane train, and a chlorination chamber. 

SPANISH PLS 

Windy Hill Utility Company LLC (CN605145986) propone operar WHU-WRRF1, una 
Sistema de biorreactor de membrana (MBR) que combina el proceso de lodos activados 
con tecnología avanzada de membranas. La instalación estará ubicada en 2784 FM2001 
, en Buda, Condado de Hays, Texas 78610. Esta solicitud es para renovar un permiso del 
Sistema de Eliminación de Descargas Contaminantes de Texas con una fase final 
propuesta de 0.68 MGD.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
(DBO-5) de cinco días, sólidos suspendidos totales (SST) y E. Coli. Aguas residuales 
domésticas. están tratado por un proceso de lodos activados combinado con tecnología 
MBR avanzada y las unidades de tratamiento incluyen un sistema de cribado de 
afluentes, una cuenca anóxica/EQ, una balsa de aireación, un tren de membranas y una 
cámara decloración. 

 

 

 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0015478001 

APPLICATION. Windy Hill Utility Company LLC, a Texas Limited Liability Company, P.O. Box 
701201, San Antonio, Texas 78270, has applied to the Texas Commission on Environmental 
Quality (TCEQ) to renew Texas Pollutant Discharge Elimination System (TPDES) Permit No. 
WQ0015478001 (EPA I.D. No. TX0137111) to authorize the discharge of treated wastewater at 
a volume not to exceed a daily average flow of 680,000 gallons per day. The domestic 
wastewater treatment facility is located at 2784 Farm-to-Market Road 2001, near the city of 
Buda, in Hays County, Texas 78610. The discharge route is from the plant site to an unnamed 
tributary; thence to Brushy Creek; thence to a reservoir; thence to Brushy Creek; thence to 
Plum Creek. TCEQ received this application on October 30, 2024. The permit application will 
be available for viewing and copying at Kyle Public Library, 550 Scott Street, Kyle, Texas prior 
to the date this notice is published in the newspaper. The application, including any updates, 
and associated notices are available electronically at the following webpage: 
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This 
link to an electronic map of the site or facility's general location is provided as a public 
courtesy and not part of the application or notice. For the exact location, refer to the 
application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.806666,30.045833&level=18  
 
ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 



 

interest in the application or if requested by a local legislator. A public meeting is not a 
contested case hearing. 

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and the 
Executive Director’s decision on the application, will be mailed to everyone who 
submitted public comments and to those persons who are on the mailing list for this 
application. If comments are received, the mailing will also provide instructions for 
requesting reconsideration of the Executive Director’s decision and for requesting a 
contested case hearing. A contested case hearing is a legal proceeding similar to a civil trial 
in state district court.  

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE FOLLOWING ITEMS 
IN YOUR REQUEST: your name, address, phone number; applicant's name and proposed 
permit number; the location and distance of your property/activities relative to the 
proposed facility; a specific description of how you would be adversely affected by the 
facility in a way not common to the general public; a list of all disputed issues of fact that 
you submit during the comment period and, the statement "[I/we] request a contested 
case hearing." If the request for contested case hearing is filed on behalf of a group or 
association, the request must designate the group’s representative for receiving future 
correspondence; identify by name and physical address an individual member of the 
group who would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member’s location and distance from 
the facility or activity; explain how and why the member would be affected; and explain 
how the interests the group seeks to protect are relevant to the group’s purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing 
to the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the 
requestor submitted in their timely comments that were not subsequently withdrawn. If a 
hearing is granted, the subject of a hearing will be limited to disputed issues of fact or 
mixed questions of fact and law relating to relevant and material water quality concerns 
[...]
If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to 
Section 3. 

A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: Click to enter text. 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from outfall(s). 

Click to enter text. 

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s). 

Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 67 

Section 3. Classified Segments (Instructions Page 64) 

Is the discharge directly into (or within 300 feet of) a classified segment? 

☐   Yes ☒   No 

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters (Instructions 
Page 65) 

Name of the immediate receiving waters: Unnamed Tributary 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☐   Stream 

☐    Freshwater Swamp or Marsh 

☐   Lake or Pond 

Surface area, in acres: Click to enter text. 

Average depth of the entire water body, in feet: Click to enter text. 

Average depth of water body within a 500-foot radius of discharge point, in feet: 
Click to enter text. 

☐    Man-made Channel or Ditch 

☐   Open Bay 

☐   Tidal Stream, Bayou, or Marsh 

☒   Other, specify: Unnamed Tributary 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the following. For 
existing discharges, check one of the following that best characterizes the area upstream 
of the discharge. For new discharges, characterize the area downstream of the discharge 
(check one). 

☒   Intermittent - dry for at least one week during most years 

☐   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 
maintain significant aquatic life uses 

☐   Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for new 
dischargers). 

☐   USGS flow records 

☒   Historical observation by adjacent landowners 

☒   Personal observation 

☐   Other, specify: Click to enter text. 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 28 of 67 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

N/A – No perennial streams within three miles downstream of discharge point. 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☒   No 

If yes, discuss how.  

Click to enter text. 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

The water body appeared to be in normal conditions during observation.  

Date and time of observation: October 3, 2024 @ 3:30 pm 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☒   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☐   Urban runoff 

☐   Upstream discharges ☐   Agricultural runoff 

☐   Septic tanks ☒   Other(s), specify: N/A – No Upstream 



TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 29 of 67 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☐   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☒   Other(s), specify: Unnamed tributary 
appears to be used for conveyance of rainfall runoff. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 

☐   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 
clarity exceptional 

☒   Natural Area: trees and/or native vegetation; some development evident (from 
fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



 

 

 

 
ADMINISTRATIVE REPORT 1.0 

ATTACHMENT 3.C 
CORE DATA FORM 

  



TCEQ-10400 (11/22) Page 1 of 3 

          TCEQ Core Data Form  

 

For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.) 

 Renewal (Core Data Form should be submitted with the renewal form)    Other       

2. Customer Reference Number (if issued) Follow this link to search 
for CN or RN numbers in 

Central Registry** 

3. Regulated Entity Reference Number (if issued) 

  CN 605145986   RN 109208553 

SECTION II: Customer Information 
 

4. General Customer Information                                       5. Effective Date for Customer Information Updates (mm/dd/yyyy)  8/27/2024 

 New Customer                                             Update to Customer Information                      Change in Regulated Entity Ownership 
Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State 
(SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

Windy Hill Utility Company LLC a Texas Limited Liability       

7. TX SOS/CPA Filing Number 

0802295754 

8. TX State Tax ID (11 digits) 

32058344485 

9. Federal Tax ID  

(9 digits) 

810984      

10. DUNS Number (if 
applicable) 

      

11. Type of Customer:    Corporation   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other        

                            

  Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 
Occupational Licensee        Responsible Party                VCP/BSA Applicant                       

 Other:                                                                                                        

15. Mailing  

Address:  

P.O. Box 701201 

      

City  San Antonio State  TX ZIP  78270 ZIP + 4       

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

      samantham@bvrtwater.com 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

 TCEQ Use Only 

https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/


TCEQ-10400 (11/22) Page 2 of 3 

(  210  ) 209-8029            (       )     -       

SECTION III: Regulated Entity Information 
21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 
as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

WHU-WRRF1 

23. Street Address of 
the Regulated Entity:             

(No PO Boxes) 

2784 FM 2001 

      

City  Buda State  TX ZIP  78610 ZIP + 4       

24. County Hays 

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 
      

26. Nearest City    State Nearest ZIP Code 

Buda TX       

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 
used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:  30.045833 28. Longitude (W) In Decimal:  -97.806667 

Degrees Minutes Seconds Degrees Minutes Seconds 

30 02 45.0"N 97 48 24.0" 

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 
 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952      22132       

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

Wastewater Treatment 

34. Mailing  

Address:  

P.O. Box 701201 

      

City  San Antonio State  TX ZIP  78270 ZIP + 4       

35. E-Mail Address:  billf@bvrtwater.com 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 210 ) 209-8029          (     )    -       

 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this 
form. See the Core Data Form instructions for additional guidance.   

 





 
 

ADMINISTRATIVE REPORT 1.0 
ATTACHMENT 8.F 

PLAIN LANGUAGE SUMMARY 
  



ENGLISH PLS 

Windy Hill Utility Company LLC (CN605145986) proposes to operate WHU-WRRF1 a 
Membrane Bioreactor (MBR) system that combines the activated sludge process with 
advanced membrane technology. The facility will be located at 2784 FM2001, in Buda, 
Hays County, Texas 78610. This application request is to renew a Texas Pollution 
Discharge Elimination System permit with a 0.68 MGD proposed final phase. 

Discharges from the facility are expected to contain five-day biochemical oxygen demand 
(BOD-5), total suspended solids (TSS), and E.Coli. Domesic wastewater will be treated by 
an activated sludge process combined with advanced MBR technology and the 
treatment units include an influent screening system, Anoxic/EQ basin, aeration basin, 
membrane train, and a chlorination chamber. 

SPANISH PLS 

Windy Hill Utility Company LLC (CN605145986) propone operar WHU-WRRF1, una 
Sistema de biorreactor de membrana (MBR) que combina el proceso de lodos activados 
con tecnología avanzada de membranas. La instalación estará ubicada en 2784 FM2001 
, en Buda, Condado de Hays, Texas 78610. Esta solicitud es para renovar un permiso del 
Sistema de Eliminación de Descargas Contaminantes de Texas con una fase final 
propuesta de 0.68 MGD.  

Se espera que las descargas de la instalación contengan demanda bioquímica de oxígeno 
(DBO-5) de cinco días, sólidos suspendidos totales (SST) y E. Coli. Aguas residuales 
domésticas. están tratado por un proceso de lodos activados combinado con tecnología 
MBR avanzada y las unidades de tratamiento incluyen un sistema de cribado de 
afluentes, una cuenca anóxica/EQ, una balsa de aireación, un tren de membranas y una 
cámara decloración. 

 

 

 



 
 
 

ADMINISTRATIVE REPORT 1.0 
ATTACHMENT 13 

USGS MAP 
 

  



WWTP PROPERTY

BOUNDARY

1 MILE RADIUS

WWTP FACILITY

BOUNDARY

DISCHARGE

POINT

3 MILES

DOWNSTREAM

DISCHARGE

ROUTE

1 MILE

DOWNSTREAM

SCALE: 1" = 2000'

AutoCAD SHX Text
0

AutoCAD SHX Text
1000'

AutoCAD SHX Text
2000'

AutoCAD SHX Text
2000'



 
 
 

SUPPLEMENTAL PERMIT INFORMATION 
(SPIF) & USGS MAP  

  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Windy Hill Utility Company LLC 

Permit No. WQ00 15478001 EPA ID No. TX 0137111 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

2784 FM 2001, Buda, TX 78610 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

mailto:WQ-ARPTeam@tceq.texas.gov


TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Click here to enter text. 

First and Last Name: Bill Fry 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: General Manager 

Mailing Address: PO Box 701201 

City, State, Zip Code: San Antonio TX 78270 

Phone No.: 210-209-8029 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: billf@bvrtwater.com 

2. List the county in which the facility is located: Hays 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Discharge flows into an unnamed tributary; thence to Bushy Creek; thence to a reservoir; thence to 
Bushy Creek; thence to Plum Creek Segment No. 1810 of the Guadalupe River Basin. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☐   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 